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Dosing 
scheme

Intravenous administration (day care hospital 
unit).
5 mg/kg given at W0, W2, W6, every 8 weeks 
thereafter (continuous treatment is 
recommended, Grade A)

s.c. administration. 
Loading dose of 80 mg at W0, 40 mg W1, then 40 
mg every other week.

s.c. administration. 
50 mg BIW for up to 12 weeks, followed by 50 mg QW is a more effective strategy than 50 mg QW from the beginning of 
treatment (Grade A). 
Possibility of intermittent therapy (grade C).
No weight–dose adjustment for obese patients.

Half-life 10 days 2 weeks 70 hours (3 days).

Main adverse 
events

Injection-site reactions, headache and 
muscle/bone pain, viral, bacterial or fungal 
infections (including tuberculosis), weight gain, 
allergic reactions, anaphylactic and 
anaphylactic-like reactions, serum sickness or 
serum sickness-like reactions, autoimmune 
processes, worsening of congestive heart failure, 
neurological disorders, nonmelanoma skin 
cancers.

Injection-site reactions, headache and 
muscle/bone pain, viral, bacterial or fungal 
infections (including tuberculosis), weight gain, 
allergic reactions, autoimmune processes, 
worsening of congestive heart failure, 
neurological disorders, nonmelanoma skin 
cancers.

Injection-site reactions, headache and muscle/bone pain, viral, bacterial or fungal infections (including tuberculosis), weight 
gain, allergic reactions, autoimmune processes, worsening of congestive heart failure, neurological disorders, nonmelanoma 
skin cancers.

Main 
contraindicati
ons

Cardiac insufficiency (NYHA grade III or IV), 
active tuberculosis or other serious infections, 
active malignancy, pregnancy, breastfeeding, 
demyelinating disease, hypersensitivity.

Cardiac insufficiency (NYHA grade III or IV), 
active tuberculosis or other serious infection, 
active malignancy, pregnancy, breastfeeding, 
demyelinating disease, hypersensitivity.

Cardiac insufficiency (NYHA grade III or IV), active tuberculosis or other serious infection, active malignancy, pregnancy, 
breastfeeding, demyelinating disease, hypersensitivity.

Surgery No systematic interruption of INFLI is required 
prior to minor surgery (Grade C). 
Discuss interruption of INFLI prior to major 
surgery (3 to 5 half-lives = 4 to 7 weeks) in 
patients with a medical history of healing 
disorders or wound infections (Grade C). 
Surgery may be placed between two infusions 
(Expert opinion).

No systematic interruption of ADA required prior 
to minor surgery (grade C).
Discuss interruption of ADA prior to major 
surgery (3 to 5 half-lives = 6 to 10 weeks) in 
patients with a past medical history of healing 
disorders or wound infections (grade C).

No systematic interruption of ETA required prior to minor surgery (Grade C).
Discuss interruption of ETA prior to major surgery (3 to 5 half-lives = 9 to 15 days) in patients with a past medical history of
healing disorders or wound infections (Grade C).

Cost in 
France (2017)

Around €12 220 for the first year for Remicade® 
(5 mg/kg W0–W2–W6, then every 8 weeks for an 
80 kg patient), not including the day hospital 
cost. Biosimilars are available (Inflectra®, 
Remsina®, Flixabi®).

Around €11 400 for the first year for Humira® (80 
mg loading dose and 40 mg every other week, 
starting W1).
No biosimilar available in France in 2017.

Around €12 670 for the first year for Enbrel®® (50 mg BIW up to W12, followed by 50 mg QW).
Biosimilar available (around €11 140 for the first year for Benepali®).
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Dosing scheme s.c. administration: 300 mg, delivered in two injections of 150 mg each.
300 mg at W0, 1, 2, 3, 4 and then 300 mg every 4 weeks.
No weight–dose adjustment.

s.c. administration.
Loading dose of 160 mg, 80 mg every other week until week 12, then 80 mg 
every 4 weeks.
No weight–dose adjustment.

s.c. administration.
210mg W0, W1 and then every 2 weeks

Half-life 27 days 13 days 11 days

Adverse events Infections (upper respiratory tract, candida), diarrhoea, neutropenia, 
inflammatory bowel disease onset and flare.

Infections (upper respiratory tract, candida), injection site reactions, 
neutropenia, inflammatory bowel disease onset and flare.

Infections (upper respiratory tract, candida), injection site reactions, 
neutropenia, inflammatory bowel disease onset and flare.

Main 
contraindications

Hypersensitivity, active infection, pregnancy, breastfeeding, active 
malignancy.

Hypersensitivity, active infection, pregnancy, breastfeeding, active malignancy. Hypersensitivity, active infection, pregnancy, breastfeeding, active malignancy.

Precautions Avoid if possible in patients with a history of inflammatory bowel disease 
(Grade C).
Close monitoring of patients with psychiatric disorders and/or a history 
of suicide attempts and/or severe depression (possible class effect -
Expert opinion).
In patients with increased cardiovascular risk, initiate in collaboration 
with a cardiologist and control risk factors (no long-term safety 
assessment in patients at high cardiovascular risk – Expert opinion).  

Avoid if possible in patients with a history of inflammatory bowel disease 
(Grade C).
Close monitoring of patients with psychiatric disorders and/or a history of 
suicide attempts and/or severe depression (possible class effect - Expert 
opinion).
In patients with increased cardiovascular risk, initiate in collaboration with a 
cardiologist and control risk factors (no long-term safety assessment in 
patients at high cardiovascular risk – Expert opinion).

Avoid if possible in patients with a history of inflammatory bowel disease 
(Grade C).
Close monitoring of patients with psychiatric disorders and/or a history of 
suicide attempts and/or severe depression (possible class effect - Expert 
opinion).
In patients with increased cardiovascular risk, initiate in collaboration with a 
cardiologist and control risk factors (no long-term safety assessment in 
patients at high cardiovascular risk – Expert opinion).

Vaccination Follow the French immunisation schedule
Primary vaccination and/or boosters for HBV and HAV/annual 
influenza/pneumococcal vaccination (especially the elderly). Live-
attenuated vaccines are contraindicated during treatment.

Follow the French immunisation schedule.
Primary vaccination and/or boosters for HBV and HAV/annual 
influenza/pneumococcal vaccination (especially the elderly). Live-attenuated 
vaccines are contraindicated during treatment.

Follow the French immunisation schedule.
Primary vaccination and/or boosters for HBV and HAV/annual 
influenza/pneumococcal vaccination (especially the elderly). Live-attenuated 
vaccines are contraindicated during treatment.

Surgery No data available about surgery. We recommend interrupting SEC 4 
weeks before performing scheduled surgery. Resume medication after 
healing (American College of Rheumatology and American Association 
of Hip and Knee Surgeons recommendations).

No data available about surgery. We recommend interrupting IXE 4 weeks 
before performing scheduled surgery. Resume medication after healing 
(American College of Rheumatology and American Association of Hip and 
Knee Surgeons recommendations).

No data available about surgery. We recommend interrupting BRODA 4 weeks 
before performing scheduled surgery. Resume medication after healing 
(American College of Rheumatology and American Association of Hip and 
Knee Surgeons recommendations).

Cost in France (2017) Cosentyx®: First year: €19 375,58, then €14 857/year.
No biosimilar available in 2017.

Taltz®: First year: €18 532, then €13 421/year
No biosimilar available in 2017.

Kyntheum® : 998€/2 doses
No biosimilar available in 2017.



Dosing scheme s.c. administration: 100mg W0, W4 and then every 8 weeks s.c. administration : 150mg W0, W4 and then every 12 weeks s.c. administration : 100mg W0, W4 and then every 12 weeks

Half-life 15-18 days 28 days 20-28 days

Adverse events Infections (upper respiratory tract, candida), diarrhoea. Infections (upper respiratory tract, candida), injection site reactions Infections (upper respiratory tract, candida), injection site reactions

Main 
contraindications

Hypersensitivity, active infection, pregnancy, breastfeeding, active 
malignancy.

Hypersensitivity, active infection, pregnancy, breastfeeding, active malignancy. Hypersensitivity, active infection, pregnancy, breastfeeding, active malignancy.

Precautions In patients with increased cardiovascular risk, initiate in collaboration 
with a cardiologist and control risk factors (no long-term safety 
assessment in patients at high cardiovascular risk).  

In patients with increased cardiovascular risk, initiate in collaboration with a 
cardiologist and control risk factors (no long-term safety assessment in 
patients at high cardiovascular risk).

In patients with increased cardiovascular risk, initiate in collaboration with a 
cardiologist and control risk factors (no long-term safety assessment in 
patients at high cardiovascular risk).

Vaccination Follow the French immunisation schedule
Primary vaccination and/or boosters for HBV and HAV/annual 
influenza/pneumococcal vaccination (especially the elderly). Live-
attenuated vaccines are contraindicated during treatment.

Follow the French immunisation schedule.
Primary vaccination and/or boosters for HBV and HAV/annual 
influenza/pneumococcal vaccination (especially the elderly). Live-attenuated 
vaccines are contraindicated during treatment.

Follow the French immunisation schedule.
Primary vaccination and/or boosters for HBV and HAV/annual 
influenza/pneumococcal vaccination (especially the elderly). Live-attenuated 
vaccines are contraindicated during treatment.

Cost in France (2017) TREMFYA®: 1800€/dose Skyrizi®: 2700€/dose ILUMETRI® : 2400€/dose
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